MERCRUISER [ELACK. SCORFION Mx 6,21 SKI [GEN+] V-8 2001-2002) < ELECTRICAL BO AMD COMPOMENTS [S/M 0KD40001 THRU 0K3939999) b w
Serial Mbr Flange: OLEFO0TS THRU 0331599
p =
) Ref |Clazs|Part Description Qt Comment Footnote
2 80676241 WELCRO KIT 1
3 BOEE1TT |[MODULE ASSEMBLY-KNOCK 1
4 a9 960547 |SOLEMODID-STARTER 1
5 13 26995 | LOCKWASHER [#8) 2
A 11 26419 |NUT [8-32) 2
7 13 269592 |LOCKAWAASHER [1./4 1M 2
a2 11 94330 MUT [1/4-20) 2
9 12 35462 '"WASHER 2
10 11 E4015 MUT [1/4-20) 2
11 a5 97861 [INSULATOR-STARTER SOLENOI |1
12 aa A06550| BREAKER-CIRCUIT 1
13 10 E2013| SCREW [#10-32x 3/81M.] 2
14 13 26996 LOCKMWAASHER [#10] 2
15 10 57083 SCREW [H8-32 5 378 IN.) 2
16 8604327 2| MODULE-ECH 1 35
17 10 TERSE | SCREW [1/4-201-1/4 1M ] 4
18 12 20533 '"WASHER 4
19 11 B055E2|MUT [H10-24) 3
20 8610714 1 |LID-ELECTRICAL BOX 1
21 10 860137 SCREwW-THUME 2
22 23 48475 BUSHIMG 2
23 A4 B079EE| STRAP 1
24 10 B4615|SCREW [1/4-20 % 5/81M.) 1
25 13 26992 | LOCKWASHER 124 1M.) 1
26 BO7719T |BRACKET 1
27 10 BAV4E | SCREW [1/4-20% 3/4 M) 2
28 B07485T |BRACKET 2
29 10 89766 | SCREW [H10-32 X 5/81M.) 4
a0 11 293488 | MUT [#10-32) 4
Kl aa B04641 |FUSE (10 AP 1
Kl aa 804642 | FUSE [15 ARP) 1
32 B07057T |RELAY-FUEL PUMPAGHITION SY| 2
EX] ar 205517 22| DECAL-EMGIME SPEC. 1




